
 

DIABETES MELLITUS MANAGEMENT PROTOCOL, V3.0 (10 May 2023) 

Evaluate for diabetes if any of the 
following: 

• Symptoms of polyuria, polyphagia, 
polydipsia and loss of weight 

• Age ≥40 years 

• Hypertension 

• Dyslipidemia  

• Overweight (BMI >25 kg/m2) 

• First degree relative with DM (if age 
>30 years) 

• Gestational Diabetes Mellitus 
First degree relative with DM (if age >30 

DIABETES diagnosis based on the following: 
 

Fasting blood glucose ≥126 mg/dL 
OR 

2-hour post-prandial blood glucose ≥200 
mg/dL 

OR 
Random blood glucose ≥200 mg/dL with 

symptoms* 

PROCEDURE FOR GLUCOSE TESTS 

• For FBG: No food/drinks for 8 hr 
or antidiabetics before sampling 

• For PPBG: Take oral medicines → 
Eat usual breakfast → Wait for 2-h 
→ Draw the sample 

• If Insulin ± oral medicines: Take 
insulin ± medicines → Wait 30 
min → Eat usual breakfast → Wait 
for 2-h→ Draw the sample 

 

HYPERGLYCEMIA EMERGENCIES 
If any one of the following warning 
signs present with RBG >250 mg/dL 

• Shortness of breath 

• Fever 

• Vomiting, abdominal pain 

• Decreased urine output 

• Altered sensorium 

• BP <90/60 mmHg 

• Pregnancy 

•  

INITIATE TREATMENT 

FIRST LINE 
Metformin 500 mg BD 

Refer to SECONDARY LEVEL CARE CENTRE 

SECONDARY LEVEL CARE CENTRE 
• Lipid profile, RFT, LFT, ECG, Urine RE and Fundoscopy at 

the earliest possible date 
• Baseline CXR to rule out tuberculosis 
• Evaluate and individualize treatment – If target glucose 

levels not achieved, add Pioglitazone, Glipizide or Insulin 
 
• Annual evaluation if no target organ damage; 

o Diabetic foot (pulse, sensory neuropathy by 
monofilament, healed or open ulcers, calluses) 

o Fundoscopy (ophthalmology consultation) 
o Proteinuria, renal function 

• Manage diabetic ulcers 

PRIMARY LEVEL CARE CENTRE 

• Monthly FBG, PPBG using Glucometer 

• Measure blood pressure at every visit, 
review medication 

• Examine feet for ulcers at every visit 

• Optimise the dose of anti-diabetic 
medicines 

  

HYPOGLYCEMIA EMERGENCIES 
• Dizziness, sweating, hunger, convulsion, altered 

behaviour, loss of consciousness 
• Check blood glucose – If severe hypoglycemia <70 

mg/dL, administer of Dextrose 25% till the glucose 
normalizes. 

• Give 1 – 2 teaspoons of sugar, chocolates if conscious 
• CONSULT the nearest secondary level care hospital 
 

REINFORCE AT EVERY VISIT AT ALL LEVELS OF CARE 
• Lifestyle changes 

o Smoking cessation (BI) 
o Maintain normal BMI 

• Diet 
o Eat healthy 
o Stop alcohol consumption (BI) 
o Reduce salt intake including pickles, dry fish, processed food 
o Avoid foods with added sugar contents 

• Physical activity 
o Moderate activity 5 days a week, at least 30 min per session 

SELF-CARE ADVICE TO PATIENTS AND FAMILY 
• If you are on any diabetes medication, carry sugar or 

sweets with you 
• Check blood glucose level, blood pressure and urine 

regularly 
• Get eyes checked every year 
• Avoid walking barefoot or without socks; examine your feet 

every day 
• Wash feet in lukewarm water and dry well, especially in 

between the toes 
• Do not remove calluses or corns, or use chemical agents on 

them 

GLUCOSE TARGETS 
• Target FBG: 80 – 130 mg/dL; Target PPBG: 140 – 180 mg/dL 
• HbA1c <7.0% 

*If RBS ≥200 mg/dL with no symptoms, perform FBS and PPBS 
  
BD = twice a day; BI = brief intervention; BMI = body mass index; BP = blood pressure; CXR = chest x-ray; DM = diabetes mellitus; FBG = fasting blood glucose; 
PPBG = 2-h postprandial blood glucose; RBG = random blood glucose 

IV normal saline 1 L 
over 2 hr, continue  

1 L every 4 hr 
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